

**UP****Testing Report****UP260604261**

QUANZHOU QUANGANG DECIBO WOOD ART CO.,LTD

NO. 292, JIESHAN VILLAGE, JIESHAN TOWN, QUANGANG DISTRICT, QUANZHOU CITY,
FUJIAN PROVINCE

The Following Sample(s) Was/Were Submitted and identified by the client as

Sample Description: Coated board.

Test Performed: Selected test(s) as requested by applicant

Note: UP report results based received sample(s).

Sample Receiving Date: 2026.05.25

Testing Period: 2026.05.25-2026.06.04

Report Date: 2026.06.04

Conclusions:

- Total Lead Surface Coating Materials Regulations (SOR/2016-193) Pass

Test Result Details Please Refer To Attached Page(s)

Review By


Emily Liu(刘梦雁)

Approval By


Sue Yan (严一新)
Lab Manager

UP TECHNOLOGY SERVICE(NINGBO)CO.,LTD

Ph:0574-56112956

Email:up-ash@uptech-online.com

Address:5Floor No.166 Jinghua Road,High tech Zone Ningbo,Zhejiang,China

**UP****Testing Report****UP260604261****Total Lead Content(Surface Coating Materials Regulations (SOR/2016-193))**

(Test Method: With reference to CPSC-CH-E 1003-09.1, analysis was performed by ICP-OES.,Limit: According to Toys Regulations (SOR/2016-193))

<u>Test Item(s)</u>	<u>Result (mg/kg)</u>		<u>MDL (mg/kg)</u>	<u>Limit (mg/kg)</u>
	1+2+3	4+5+6		
Total Lead	ND	ND	10	90

Remark: mg/kg = milligram per kilogram
MDL = method detection limit
ND = Not detected, less than MDL
As specified by client, the sample was in a composite test.

Test Part Description

<u>Test Item(s)</u>	<u>Description</u>
Sample ID	--
1	Clear topcoat coating
2	White paint coating
3	Triamine wood grain coating
4	Triamine white coating
5	Triamine grey coating
6	Trisodium wood grain white coating



Original Sample



Original Sample

*****End of Report*****